
1 INTRODUCTION 

1.1 Background 

Government of India is embarking on infrastructure development 

through private participation. Ministry of Power, Govt. of India along with 

Central Electricity Authority, Power Finance Corporation Ltd. (a Govt. of India 

Undertaking) has taken initiative for development of a number of coastal 

based and pit-head coal-based Ultra Mega Power Plants (UMPP) of about 

4000 MW capacity each in the various locations in the country.  Coastal 

Gujarat Power Limited (CGPL) a wholly owned subsidiary of the Tata Power 

Company Limited, a body in the field of financing the power projects is 

developing a 4000 MW thermal power project at Mundra, Kachchh District, in 
[...]
iv) Phosphorus: 
 Digested sample [Section b (ii) was used for estimating phosphorus in 

the sediment. The method used was similar to that described under Section 

(V). 

 
v) PHc: 
             Sediment after refluxing with KOH-methanol mixture was extracted 

with hexane. After removal of excess hexane, the residue was subjected to 

clean-up procedure by silica gel column chromatography. The hydrocarbon 

content was then estimated by measuring the fluorescence as described 

under Section (IX). 

 

1.5.7  Flora and fauna 

  a) Sampling procedure: 
Polyethylene bucket and Niskin sampler respectively, were used for 

sampling surface and bottom waters for the estimation of phytoplankton 

pigments and population. Sample for phytoplankton cell count was fixed in 

Lugol’s iodine and a few drops of 3% buffered formaldehyde. 

 

Zooplankton were collected by oblique hauls using a Heron Tranter net 

(Mesh size 0.33 mm, mouth area 0.25 m2) with an attached calibrated digital 

flow meter (General Oceanic). All collections were of 5 min duration. Samples 

were preserved in 5% buffered formaldehyde. 

 

Sediment samples for subtidal macrobenthos were collected using a 

van-Veen grab of 0.04 m2 area. Intertidal collections between the HTL and the 

LTL were done with quadrants . Samples were preserved in 5% buffered 

formaldehyde - Rose Bengal. 



 11

b) Methods of analyses: 
  i) Phytoplankton pigments: 

A known volume of water was filtered through a 0.45 µm Millipore 

membrane filter paper and the SS retained on the filter paper were extracted 

in 90% acetone and refrigerated overnight in dark. For the estimation of 

chlorophyll a and phaeophytin, the extinction of the acetone extract was 

measured at 665 and 750 nm before and after treatment with dilute acid using 

a fluorometer (Turner design, Trilogy). 

 

  ii) Phytoplankton population: 
The cells in the sample preserved with Lugol’s solution were allowed to 

settle and transferred into a Sedgwick Rafter slide. Enumeration and 

identification of phytoplankton were done under a microscope. 

 

  iii) Algae, seaweeds and mangrove ecosystem: 
Algal, seaweed and mangrove flora were assessed from the upper to the 

lower intertidal region along predecided transects. 

 

  iv) Zooplankton: 
Volume (biomass) was obtained by displacement method. A portion of 

the sample (25-50%) was analysed under a microscope for faunal 

composition and population count. 

 

  v) Fish eggs, fish larvae and decapod larvae: 
These groups were sorted out from zooplankton samples and counted. 

 

  vi) Macrobenthos: 
Sediment was sieved through a 0.5 mm mesh sieve and animals 

retained were preserved in 5% buffered Rose Bengal formaldehyde. Total 

population was estimated as number of animals in 1 m2 area and biomass 

was determined on wet weight basis (g/m2). 

 

 

 



 12

  vii) Fishery: 
Fish landing data were obtained from the Department of Fisheries, 

Government of Gujarat (Jamnagar and Kachchh Districts) for assessing 

fishery potential. 

 

  viii) Corals: 
The project domain area was carefully surveyed for corals on the 

intertidal segment during spring low tide. 



 13

2  PROJECT INFORMATION 

The proposed project will be located at Tunda-Vandh villages in 

Mundra Taluka, Kachchh district of Gujarat coastal area. The site is located in 

the close vicinity of Mundra Port and Special Economic Zone (MPSEZ), which 

is located 25 km west of Mundra Port and 1.5 km from the coast of Gulf of 

Kachchh. Tunda is accessible by road on NH-8A highway extension between 

Gandhidham and Mandavi towns and state highway SH-6 near Kandagra. 

The satellite imagery of the region is given in Figure 2.0.1.  An approach road 

to the project site from the highway is under construction which will bypass 

two villages. The site is adjoining the first phase development of MPSEZ and 

adequate land for the project is totally acquired by CGPL. The proposed 

project consists of five power plant units totaling to 4000 MW gross capacity, 

utilising imported coal as fuel. 

 

2.1  Need of the project 
The demand for power is increasing steadily and the power shortage is 

felt everywhere. Mega power projects are the need of the day. With the Power 

grid in place it is possible to produce power at any location and feed it to the 

national grid. But the availability of fuel and water, the basic raw materials for 

power plant, are the important considerations. The site selected has both the 

attributes as coal can be imported through the nearest Mundra port and 

seawater can be used for cooling purposes. The area is under-developed and 

non-agricultural land availability is obvious.  

 

2.1.1  Power demand scenario 

Though the demand for power in the nearby areas is relatively smaller, 

demand on national scale exists for the power.  The beneficiaries from the 

proposed project include Gujarat, Maharashtra, Punjab, Haryana and 

Rajasthan.  The existing power for evacuation and transmission network will 

be strengthened to enable the transfer of the power to these identified 

beneficiaries. 

 

 

 



 14

2.1.2 Power evacuation 
The feasibility study conducted by Power Grid Corporation of India Ltd. 

(PGCIL) revealed that the existing/planned inter state transmission network, 

which would be available by the year 2010 –11 may not be adequate for 

evacuation of 3500-3800 MW from the proposed power plant. Efforts are 

going on to strengthen the power evacuation and transmission network for 

feeding power to the various beneficiary states.  

 

2.1.3 Configuration and selection of unit sizes 
The selection of the configuration of the power plant/ unit size was left 

to the bidders with the requirement to adopt supercritical technology for 

boilers. The successful bidder, M/s. Tata Power Company Ltd., has offered to 

install 5X800 MW units to be commissioned in about 48 months period from 

effective date. 

 

2.2  Land availability and site selection 

The region around the proposed project sites is scarcely populated 

except in some clusters and a major part of the terrain is non-cultivated land. 

The site at Tunda is considered suitable for the project based on the 

advantages that are enumerated herein below. 

 

Tunda site is accessible by road NH-8A extension between 

Gandhidham and Mandvi towns. The nearest airlink is Bhuj Airport at a 

distance of about 60 kms from the project site. The site is adjoining the 

present phase of development of Mundra SEZ and adequate land for the 

project is already acquired by CGPL. Mundra Port is constructing a coal jetty 

near to the project area to handle imported coal to the tune of 12-14 million 

tones/ annum. 

 

The proposed site for discharge channel is represented by a span of 

sandy beach with intermittent presence of seaweed in the high tide level 

(Figures 2.2.1 and 2.2.2). Also seawater could be drawn through an open 

channel that will be more economical than an offshore pumping system and 

pipeline, considering the volume of water required.  



 15

2.3  Features of selected site 
2.3.1  Water 

The source of cooling water will be from the sea. The cooling water 

requirement will be met from the seawater  from the common intake channel 

shared with APL as recommended by NIO. 

 

2.3.2  Fuel 
Coal from international market could be procured from countries like 

Indonesia, South Africa, Australia, China and other possible sources. 

Imported coal received at Mundra coal jetty shall be transported to the project 

site by conveyer belt.   

 

2.3.3  Topographical and geological aspects 

The area however is not prone to inundation. Pile foundation will be 

required for major equipment and structure foundations. The depth of piles 

and the related aspects will be decided appropriately based on soil 

investigations. 

 

2.4  Plant layout configuration 
In laying out the various facilities (Figure 2.4.1), consideration has been 

given to the following general principles. 

 • Power evacuation corridor for connection to grid.  

 • Raw water facilities 

                •          Imported coal handling facilities at Mundra coal jetty 

 • Approach road to the power plant from the highway, rail link to    

                                 Adipur and airport facility at Bhuj 60 kms away.        

• All facilities of the 4000 MW are laid out in close proximity to 

each other to the extent practicable so as to accommodate all 

facilities efficiently within the plant boundary. 

 • The layout also facilitates communication of men and materials 

  between the various facilities both during initial construction and 

  also during subsequent operation and maintenance. 



 16

 • Availability of adequate space for fabrication / construction  

  equipment beyond the power plant boundary which can be    

  hired temporarily for the purpose. 

 • Site located in plain and barren area with minimal cultivation and 

  habitation.  

                      •          Minimal eco-sensitive spots in vicinity of project site 

                 •          R&R issues not involved in absence of requirement for    

                                  displacement of any villages/ houses 
 
2.5 Water requirement  

The main requirement of water will be for power cycle condenser 

cooling and for desalination plant. The cooling water requirement will be met 

from the seawater from the common intake channel shared with APL as 

recommended by NIO. The seawater requirement will be about 6.3 x 105  m3/h 

of which about 6.27 x 105 m3/h will be for condenser cooling and 2796 m3/h 

will be used for producing fresh water. Fresh water for the plant, potable 

water, service water and feed water to the DM plant and other services will be 

met by the desalination plant.  

 

2.5.1 Cooling water system 
A once through cooling system with seawater is preferred for the plant. 

The circulating system would be so designed to attain discharge temperature 

of +7oC above ambient seawater temperature. The end weir will be located at 

22°47’24.65’’ N, 69° 30’1.26’’ E. The end of the outer discharge channel will 

be situated at 22° 46’ 14.31’’N, 69° 28’45.396’’ E. 

 

2.5.2 Desalination plant 
In absence of any reliable source of fresh water, desalination of 

abundantly available seawater is the only feasible solution to cater to the fresh 

water demand. A total of 25 mld desalination capacity is being planned for the 

power plant. Reverse Osmosis (RO) has been chosen as the technology for 

desalination. 

 

 



 17

 
The desalination plant will consist of the following systems: 

 
1. Intake pumping system for RO plant from intake channel; 

2. Clarification plant with sludge disposal systems; 

3. Chlorination for disinfection; 

4. Two-stage filtration consisting of pressure sand filters and dual 

  media filters; 

5. I-pass RO plant to meet service water requirement and DM plant 

  feed requirement; 

6. I-pass RO treated water storage tank; 

7. II-pass RO to get DM water for SG Cycle;  

8. Chemicals storage, handling, preparation and dosing; 

9. Chemical laboratory; 

10.  Instrumentation and control and; 

11.  Reject disposal along with filter backwash and sludge. 

 

Seawater (approx. 3,000 m3/hr) for the 25 mld module of the 

desalination plant will be drawn from intake channel. The PT (pre-treatment) 

plant will consist of 2 x 50% capacity lamella clarifiers to remove the heavier 

suspended and settleable solids. The chemical treatment facility will be 

equipped with real-time flow-rate adjustment and adequate redundant 

capacity. Chlorination will be done at inlet i.e. stilling chamber and then flows 

into flash mixers for coagulation and flocculation chambers. The sludge will be 

removed and discharged into sludge sump.  

 
The clarified water will be then stored in a clarified water storage tank 

and this clarified water will be pumped through 5 x 50% capacity filter feed 

pumps. Two stage filtration is envisaged to achieve the required SDI (Silt 

Density Index) for the RO plant. The first stage filtration is through dual media 

filters and second stage filtration will be done in horizontal pressure filters to 

remove suspended solids.  

 

The backwash requirement for these filters will be met from I-pass RO 

reject. The filter backwash and sludge from clarifiers will be mixed in the 



 18

sludge sump and disposed to CW outfall channel. After the double stage 

filtration, finer particles will be removed by micron cartridge filters. RO system 

uses a semi-permeable composite polyamide membrane to separate and 

remove dissolved solids, organics, pyrogens, sub-micron colloidal matter, 

viruses and bacteria from water to the extent of 98 to 99.5%. I-pass RO plant 

will have a permeate recovery of 40%. Suitable energy recovery devices will 

be installed for I-pass RO high pressure pumps to achieve power saving.  

 
The desalinated water will be processed further through re-

mineralization and chlorination before it is used for potable water purposes. I-

pass RO permeate will be stored in a permeate water storage tank of 20,000 

m3 capacity and will cater to the plant service water requirement. Part of the I-

pass RO permeate will be fed to II-pass RO which will feed DM plant to 

produce DM water for SG feed cycle make-up. 

 

The desalination plants will be fully automated plant with multiple PLC’s 

and SCADA control systems.  

 
2.6 Effluent disposal system 

  Desalination plant reject will be partly utilized for pretreatment plant 

backwash and the balance will be led into the discharge channel.  The 

desalination plant reject water (1727 m3/h) with high TDS will get diluted in the 

CW discharge channel.  Pre-treatment plant filter backwash and clarifier 

sludge will be collected and disposed off to the discharge channel.  The power 

plant being once through cooling type, the seawater is led back to the sea at 

the rate of about 6.28 x 105 m3/h.  The discharge channel is designed to cool 

the water over a length of about 1950 m and has a capacity of 6.30 x 105 

m3/h. 

 

    2.7     Disposal of dredged material 
 The quantity of material excavated in making the outfall channel would 

be of the order of 2.0 million m3.  This quantity will be disposed off as per the 

plan suggested by Mundra Port. No siltation is expected in the outer 

discharge channel. 

 



 19

 2.8 External Coal Handling System (ECHS) 
The External Coal Handling system (ECHS) proposed for the UMPP 

consists of coal receipt and stock pile system at the port jetty, reclaiming and 

conveying from the port jetty stockpile to the power plant. A brief description 

of the coal handling system proposed is furnished below. 

 

2.8.1   Coal handling at the port 
           Coal will be received at the terminal point from MPSEZL. MPSEZL 

shall unload the coal from the ship using grab unloaders and conveyers  to 

CGPL’s conveying system, which in turn would convey this coal directly to the 

power plant or to their port stock pile as per requirement. The stacker cum 

reclaimer machine mounted on the trunk conveyer shall be used to stock the 

coal at the port. Rated conveying capacity from grab unloading station to port 

stockpile shall be 6000 TPH. The peak capacity of stacker cum reclaimer shall 

be 6000 TPH while stacking and 4000 TPH while reclaiming.  

 

2.8.2   Conveying from port to plant stockpile 
           One stream of belt conveyer of 4000 TPH rated capacity shall be 

provided to convey the coal directly to plant stockpile. Same stream would be 

used to convey coal reclaimed from port stock pile. 

 

 



 20

3 GULF OF KACHCHH 
The Tunda-Vandh and surrounding region forms an integral part of the 

Gulf.  Hence, the knowledge of general ecology of the Gulf is necessary for 

comparing the site-specific environmental conditions with that of the parent 